

METAL ANALYSIS & SERVICES PVT. LTD.

219, Bussa Udyog Bhavan, Tokerey Jivraj Road, Sewree (W), Mumbai 400 015.
Tel. : 24131160 / 24130813 / 24148369 Fax : 66624514, E-mail : hmj@bom7.vsnl.net.in Mobile : 9820638249



NABL ACCREDITED
LABORATORY
AS PER ISO/IEC 17025

◆ Mechanical Testing ◆ Metallography ◆ Chemical Testing ◆ PMI
NABL Certificate No. : T-0777 and T-0776 Dtd. 02/03/2006 Valid until 26/12/2007

APPROVED BY : GOVT. OF INDIA - DEPT. OF SCIENCE AND TECHNOLOGY,
PUBLIC SECTOR UNDERTAKINGS AND VARIOUS INSPECTION AGENCIES.

TEST REPORT

REPORT NO. : MH/3529 DATE : 05.10.2007 Page : 1 of 2

PARTY'S NAME : M/s. Tempens Instruments (I) Pvt. Ltd.
B-198A, Road No.5,
Near Industrial Area, Madri,
UDAIPUR - 313 003, RAJASTHAN.


REF. NO. : T/101 Lt. Dtd. 23.09.2007
RECEIVED ON : 27.09.2007 DT. OF COMPLETION OF TEST : 05.10.2007
DESCRIPTION : B.S. Welded Sample of Thermowell & Flange Sample - 2 No.
TEST METHOD : As per ASME SEC IX
EQUIPMENT USED : ---
STAMPED BY : ---
SPECIFICATION : ASME SEC IX


OUR LAB NO.	6502	6503	---
MACRO EXAMINATION OBSERVATION	A section of the sample is smoothed and etched with aqua regia and the visual examination of the cross section of the weld metal and heat affected zone shows no significant observation, no discontinuity and no welding defects observed.		
REMARK	Satisfactory.		

COMPLIANCE STATEMENT : ---

SN.
Ckd. By

For Metal Analysis & Services Pvt.Ltd.


N. Sreedharan
Tech Manager (Mech)


H. Madhukar
M.D.

1. The result relate to the sample tested.
2. Test certificate shall not be re-produced except in full without the written approval of the laboratory.

